L;.‘.A‘gh—‘;ql&d;’u

ook Ol s

\YA0 55 95 o led ‘rh:;\.i YL

P | - TR KX )

6gs 3 g gl 351 U 93 W19 Wluy 4 i & SSdos (U 5!
(ABS) O )gl:u‘

\ Lo . . w2 [ 2 N A #Y . . \ R
ol o Bl dese e 2l foblomsl ¢ o5 i ghew ¢ (5 ilams dozee T pudas S ez (5,511 25

J',ij;éﬁ:};tj\&o@b‘&ﬁuﬁb;‘z@dC?asdaﬁamd»i\.kew.&@o)ﬁxi)\wu)lféﬁ\b R
j‘.’.]‘: Lfi“;ji rjl& am\b t&;nl\,L@; oISl 4.2.:?:.4 CMZ\.,LGJ w,\.\.@e o)_}f )L{Jl:.w\ Al
jij“: Qgi':‘j’ r‘}lﬁ OK.:J.\J L&:ML\.,L@_: oIS ‘Ja._\>r.d CML\.,L@_: w.,\.\.@,o o‘jjf sl ¥

L Sxwo s S 3 Jaes e lige Ol S e ¢ e g oISl sl 0

shakerkhatibim@tbzmed.ac.ir

YLV T80

DYRL/TYT sl

S aiss i 0 plol (ABS) O el 123 g0 b 5339k ST 3 W5 Arls Sl s e 3 Shoe 3l shite 4 anlliao ol —OMSE
el Y5 5 I o (S35 Al S (DAF) Jgloe (6158 b (3l sl it Gladilaie (25 S Sl o Sy SIRsTY
[...]
Exos onl 5 LN Ol 51 TSS G- 3 psllas 1S
A b e ol s A Sl TSS (0ke b oas sl
5yl p oS s e ade £ S il piaan )
Sl g a8 Gl S0 ol a8 5 S0 adal Slhes
el a2 (63955 Sl

(8 5T IS5 TSS 5 BODs « COD (sla elsl o smt 3
TSS slie 2alS )3 DAF (i o gims b 51 Sl il
TSS 5BODs COD il Slakily (VL Ao ys .l BODs
St VT Jonsl cnl 5 50 WIS 0 DAF (s 3
OenlS ph e 4> &S 4 S0ka LELABS Ul Oy
-4 DAF u>l5 ;> COD 4BODs TSS slis j3 g5 LG
Ole opl 5o &8 ol osls T e WA 5 A &Y dolae 5 5
5 Sid dld Slalr 5> 5 a3 BODs cble ials
wdew [Y0] ol DAF 113 55 (gilsn sl Ll
~ S5 sm 4kl A1y 53 BODs 5 COD ol Ot
Al o n ClE ol wSgosb ooy o W 504 i s
b 03 (s A o Ml e Sl 5ol (s A Sl
doles +/0 3 iw ABS Cluy 55> BODS/COD s sl
el O 59 50 (6 o 5 Sl om0l &S ol 0
5> MLVSS 5 MLSS DO pH .slis (bl bl [Y1]
Mg/l X7+ ee/8V Mg/l V0 NY (s S Sdse o
e 0l (Sl LA MY/l 5 VAV YT

S ST 5 sl A ST sk ST B Sl ks
Ol 0 IS 53 Ol 4t dly Cilises bl 53 Syt
doys OV oS spi e aee lad opl ol el el
daleie s s 2 3 (2505 Sl 3 e b a5k S
Gy AL Gl L Olejan ol (pl & Cosl ol Gl 5l
B Sl osls 55 wlradoas Jf essdome cal 3 il
5033 )3 by S Sl ABS 55 5 53 ol bt esle
Ol wlie Slllas polo [To] e V0°C 2 o i gl

(s 33 s Lokt 3 s foas sk ST aS il el



\Y40 sl =/ Y e)u/rﬁbjuo)}ﬁ

ooote Ol s Sa s — ade s

Y Gl (3 5 gl 5o 53 53158/ ($3lsa 2 MBR s
55 TKN YL Gd= 5 COD (g3 AQ 5 BODs (s s
Sl 035 555 1, AV kg.CODIMPd - JT (g8 L palis
Ol ada o ly O3 5 elisad (K (gsw 3l [V
o) 4k e S 55 &l els LS ABS e iss
S5 Wl 3 (50 COD Gl o e 031 b ol
5100 ol T (55 03 4kl iy o oo pod 4y o

Al ol 0 ool

Jl o o Se sl Yy
Aty Jlad o Sl eddgluliar (6 S i Yo g sezee
Ol i VABS wiai iy ot S350
«Neisseria sl > Jols I slag sSL

«Pseudomonas «Bacillus <Alcaligenes <Moraxella
oledbl s Lt Staphylococcus s Shigella

PR 4_‘:‘)‘ ¢ J}Jo- BEREW Lg)l.w\..)o- 6&6;‘25[;44.]9};]/:

]

e oo Sl (gslalier glag SL-¢ s
Js sl sy Sl IS slaws
Sl ok (g5l o
Y£/4 \ro Shigella
A AR Neisseria
ARIA " Pseudomonas
£/4 A Alcaligenes
0/0 A Staphylococcus
Al ‘Y Moraxella
24y YA Bacillus
Voo £Y) Js

Table 4. Isolated bacteria from activated sludge

3phisn el Jse a0 55 3 b ST S sm a
B el i s Al ST 5 (s Al o 4t S
g3 db o fol 50 liS 4 Glagg SL aky 45U
Al o Ml 5T a5 3 s Sisal 5 ol S SIS
Sl b Olojan oS 550 0 ade w4 e sl AR
5wl bl Sl 5 el S ST clle (Jzish S|
S Ole 3l ol anils (608 Ol s A S1 o hale

3/

S 5 (3P adad Ay 5l 8 Bl A3 AT 5
i aSST S Gr l ol 4S o ol Fo G5 al
o 3 01 0yl 31 (A sl sl (S5 4 s
Al o Sladslaie (& 0354 DO (gl (slad

s Gl s Sbisel 050 sl bl slie oSk
JSe s ads e oy iz LS s pH 5 TKN couils
TKN/COD s ltie ¢ polodl ol 5 ool 0l o3l 0L
AN TS VE P\ PRIN EE PV TSP RUS g
25 g ) sl L s e SR Sl e g5 BB sba oS
clle 2l Jeen) b Tl b o e S
03 S Bl SR sk S| a5 36 Sl
e b &S el 050l 0 plasil 5l AU Al aias Jsb
el 035 ol yan I

kg COD/M*d JI (s, lS5L slie 53 ombs bl
W 504 55 4 BODs 5 COD Gl (lekily o /VAE/T
kg sk ST 8L nslis 55 wsdlea el s &0 Ao s
JS s sk S1 Gl Oledily oo/ W/ oA ACNIM®d
S P s s s Bl Ao YT S 035 Ao s ) (s
b oasdles K3l akel s 4 2 ey el ol )
el 3 Shas (S5l el A5 (S5 g e 3l ealiz
Sl okt S ABS iy 3 3 pe JT LS 5 Gl
SISl eagdome 53 fxish S1 bl Olakly WSk
W el 03y Ao 3 40-98 oy +/A-Y/8kg. ACNIm*d JT
Sy S Ulge 4 S - S skasylis aalles -
Lo Oloy 55 sk ST e MmNl sl Ol ias 53 e
adles 53 pamen V] Codl o3y Cola £ s S0
e Ol 2D (S3l5n sl s hd s ol eslinal b el ol
SIS L Bk S1 s Gis s
(5503 anllas 3 [TV] el o 218 Y-Y/Tkg. ACN/m™d

63 gl>eo 5D

V—:ov.«-:.uﬂ )‘ salazal LABS UL._L 4.34..,45 &\)ls 9 L?r.m.u QKA\

‘W [Y\] Sl 03 ¢ J.T.J...;.v d)\.l:.c é,)“jj_}:-’ LSLAQ:"))
)‘ e)LL?...a‘LQbKn.A}Chang L;A.L:...djc\.’o.u fl}"‘ axllze @L‘U



O 55,8185

...&ﬁﬂ;\@jbl}gwwﬁﬂ;ﬂw&bj

S8 9 K5 -0
S 65 Kalesl 5 HSE el 3l dlie o8 s

Sl s S5 Ol lacles s 4 5 b

References &1

[1] Flores-Alisna, X., Gallego, A., Feijoo, G., Rodriguez-
Roda, 1. “Multiple-objective evaluation of wastewater
treatment plant control alternatives”, Journal of
Environmental Management, 91, 2010, 1193-1201.

[2] Kumar K., Kumar, P., Babu, M. “Performance
Evaluation of Waste Water treatment Plant”, International
Journal of Engineering Science and Technology, 2, 2010,
7785-7796.

[3] Barber, J. B.,, ET AL. “Industrial Wastewater
Management, Treatment, and Disposal”, USA, MC Graw
Hill, 2008.

[4] Puig, S., Vanloosdrecht, M., Colprim, J., Meijer, S.
“Data evaluation of full-scale wastewater treatment plants
by mass balance”, Water Research, 42, 2008, 4645-4655.
[5] Chaiudhari, D., Dhoble, R. “Performance evaluation of
effluent treatment plant of dairy industry”, Current World
Environment, 5, 2010, 373-378.

[6] Belhaj, D., Ghrab, S., Medhioub, M., Kallel, M.
“Performance evaluation of an industrial wastewater
treatment plant in South-Eastern Tunisia”, Desalination and
Water Treatment, 52, 2014, 2174-2179.

[7] Loan, L. W., Kassim, M. A. “Performance Evaluation
of Industrial Effluent Treatment Systems (IETSS) - An
Insight for Biotechnology Advances in Agro-Based
Wastewater Treatment”, World Applied Sciences Journal
30 (Innovation Challenges in Multidiciplinary Research &
Practice), 2014, 316-325.

[8] Hayati, H., Doosti, M., Sayadi, M. “Performance
evaluation of waste stabilization pond in Birjand, Iran for
the treatment of municipal sewage”, Proceedings of the
International Academy of Ecology and Environmental
Sciences, 3 (1), 2013, 52-58.

[9] Patel, S., Rajor, A., Jain, B. P., Patel, P. “Performance
Evaluation of Effluent Treatment Plant of Textile Wet
Processing Industry: A Case Study of Narol Textile Cluster,
Ahmedabad, Gujarat”, International Journal of Engineering
Science and Innovative Technology, 2 (4), 2013, 290-296.
[10] Khodabakhshi, A., Heidari, M., Amin, M. M,
Momeni, S. A. R., Ebrahimi, H. “Performance evaluation
of tertiary treatment through ultrafiltration: Case study in
Isfahan-industrial wastewater ~ treatment  plant”,
International Journal of Environmental Health Engineering,
4 (1), 2015, 1-6.

[11] Kamel, A. Z. Nada, A. A. “Performance of
wastewater treatment plants in Jordan and Suitability for

reuse”, African Journal of Biotechnology, 7 (15),
2008, 2621-2629.

[12] Wakode, P. N., Sayyad, S. U. “Performance
Evaluation of 25MLD Sewage Treatment Plant (STP) at

38

«Pseudomonas <Alcaligenes ls o wid  olubs
Sl s clag SLoolge o Moraxella 5 Bacillus
Olse a1 oDl STy oy gk STlacs 8Ll e B 55 28

[\ig\é] Jﬁje)@w‘d})ﬂ)dﬁcﬁa

S5 Aot

Sladly els 4dd iy it o 3 Shae sl ol 53
5 WYy 5 DAF Gladslae Sails (Sksl ol Slles
S Pl adeal 3 Jled o 5 5l (S5 sl p A
ol ol w8 S 3 b 3,58 ABS iy Mg asl
cu

Ol VA /41 kg COD/M3d T g1 5L pslis s —
ol s 4 doys W 504 (55 4 BOD5 5 COD Gl
kg ACNIM3d | zisb S 8oL plis 55 wpdlew
W e S 3 sk ST Gl Olakly /v WA/ A
ol &) NS dly s G Aoy YN &S ey Ao
sl

4idl o A1y 53 TSS 5 BOD5 COD il Olaly —
plde &S ess Aoys M A A (5S4 ABS Ol
5 Skl e3sdme ,3 BOD5 5 COD  (sla el b
o Sl TSS Chle (bl b acd dly ol b
el 03 g b skl e 3 e

+/0V axlllas 5,50 ABS U>ls ey 55 BODS/COD & —
el O S5 3 g 4ioad B otiasLEs o ol aples
Gl (b pl b odel st Ao y3 AV Wil Gl Olatil -
RSN P B PN N AP U I W W
B S P Rl s SL Gl el -
w53 5 03 WIABS Oly andal a3lpn Al 53 sage
el el gl sk S

55 Jish S5 COD chle 2al 5l er s BB i -
ol 038l BLS1 55 s by 51 S ada s Ay Jsb
5 e Gyl g e sliea ST Sl ¢y
el (65,5 ABS dly Sl 5l ik S1 s COD Gl



\Y40 sl =/ Y a)Lo...:/r.AJJ'JL.:o)}J

[21] Chang, J., Chang, C., Chen, A. Erdei, L.
Vigneswaran, S. “Long-term operation of submerged
membrane bioreactor for the treatment of high strength
acrylonitrile-butadiene-styrene (ABS) wastewater: effect of
hydraulic retention time”, Desalination, 191, 2006b, 45-51.
[22] Eaton, A. D., Clesceri, L., Geenberg, A. “Standard
methods for the examination of water and wastewater
American Public Health Association”, Washington, DC,
2005, 20001-3710.

[23] Boone, D., Castenholz, R., Garrity. G., Brenner, D.,
Krieg, N., Staley, J. “Bergey's Manual of Systematic
Bacteriology”, Springer Science and Business Media, 2005.
[24] Gerhardt, P., Murray, R., Costiow, R., Nester, E.,
Wood, W., Krieg, N., Phillips, G.”Manual of methods for
general bacteriology”, American Society for Microbiology,
Washington, DC, 1981.

[25] AL-Mutairi, N., AL-Sharifi, F., AL-Shammari, S.
“Evaluation study of a slaughterhouse wastewater treatment
plant including contact-assisted activated sludge and DAF”,
Desalination, 225, 2008, 167-175.

[26] Chang, C.N., Chen, H.R., Huang, C.H. and Chao, A.
“Using sequencing batch biofilm reactor (SBBR) to treat
ABS wastewater”, Water Science and Technology, 41(4-5),
2000, 433-440.

[27] Hu, H.Y., Fujie, K., Nozawa, M., Makabe, T. and
Urano, K. “Effects of biodegradable substrates and
microbial concentration on the acclimation of microbes to
acrylonitrile in aerobic submerged biofilter”, Water Science
and Technology, 38(7), 1998, 81-89.

[28] Chang, C., Lin, J., Chao, A., Cho, B., Yo, R. “The
pretreatment of acrylonitrile and styrene with the ozonation
process”, Water Science and Technology, 36(2-3), 1997,
263-270.

39

Kalyan”, American Journal of Engineering Research, 3 (3),
2014, 310-316.

[13] Lai, B, Zhou , Y. Yang, P, Wang, K
“Comprehensive analysis of the toxic and refractory
pollutants  in  acrylonitrile-butadiene-styrene  resin
manufacturing wastewater by gas chromatography
spectrometry with a mass or flame ionization detector”,
Journal of Chromatography, 1244, 2012, 161-167.

[14] Hu, T., Kung, K. “Study of heterotrophic nitrifying
bacteria from wastewater treatment systems treating
acrylonitrile, butadiene and styrene resin wastewater”,
Water Science and Technology, 42, 2000, 315-321.

[15] Emmanuel johua jebasingh, S., Lakshmikandan, M.,
Rajesh, R., Raja, P. “Biodegradation of acrylamide and
purification of acrylamidase from newly isolated
bacterium-Moraxella osloensis- MSU11”, International
Biodeterioration and Biodegradation, 85, 2013, 120-125.
[16] Li, T., Liu, J., Bai, R, Ohandja, D., Wong, F.
“Biodegradation of organonitriles by adapted activated
sludge consortium with acetonitrile-degrading
microorganisms”’, Water Research, 41, 2007, 3465-3473.
[17] Chang, C., Tanong, K. Chiemchaisri, C.,
Vigneswaran, S. “Feasibility study of a cyclic
anoxic/aerobic two-stage MBR for treating ABS resin
manufacturing wastewater”, Bioresource Technology, 102,
2011, 5325-5330.

[18] Dovark, L., Ledrer, T., Jirku, V., Masak, J., Novak, L.
“Removal of aniline, cyanides and diphenylguanidine from
industrial wastewater using a full-scale moving bed biofilm
reactor”, Process Biochemistry, 49, 2014, 102-109.

[19] Shakerkhatibi, M., Ganjidoust, H., Ayati, B., Fatehifar,
E. “Performance of aerated submerged fixed-film
bioreactor for treatment of acrylonitrile-containing
wastewater”, Journal of Environmental Health Science and
Engineering, 7, 2010, 327-336.

[20] Chang, C., Chang, J., Lin, Y., Erdei, L., Vigneswaran,
S. “Quantification of air stripping and  biodegradation of
organic removal in acrylonitrile-butadiene-styrene (ABS)
industry ~ wastewater during submerged membrane
bioreactor operation”, Desalination, 191, 2006a, 162-168.



Abstracts

Evaluation of operating performance of ABS wastewater
treatment system

Z. Akbari!, M. Shakerkhatibi®*, M. Mosaferi®, S. Derafshi*, E. Fatehifar®, M.M.
Chavoshbashi*, A. Behnami

1 MSc student, Student Research Committee, Tabriz University of Medical Sciences

2 Assistant Professor, Department of Environmental Health Engineering, Tabriz University of Medical Sciences

3 Professor, Department of Environmental Health Engineering, Tabriz University of Medical Sciences

4 HSE, Tabriz Petrochemical Complex

5 Professor, Faculty of Chemical Engineering, Environmental Engineering Research Center, Sahand University of
Technology

shakerkhatibim@tbzmed.ac.ir

Abstract:

The treatment of wastewater generated from acrylonitrile butadiene styrene (ABS) resin manufacturing
industry have a great importance due to its high chemical oxygen demand (COD) and some other toxic
substances. Activated carbon adsorption, chemical oxidation and biodegradation are the most conventional
methods to the treatment of ABS effluents. Among them, the biological treatment as an environmentally
friendly technology is highly regarded in the bio treatment and biotransformation of the toxic compounds of
ABS wastewater to the intermediate and final compounds such as CO, and water. This study was conducted
to evaluate the performance of an activated sludge system for pretreating ABS manufacturing effluents. The
wastewater pretreatment plant is consisted of 3 fine screens, a grit chamber, an equalization basin, dissolved
air floatation (DAF) system, an activated sludge reactor and a final clarifier. This system was operated to
reduce the TSS and COD values in the effluent in order to obtain to interior discharge permits to the central
wastewater treatment utility operated by Tabriz petrochemical complex. Four runs weighed average
sampling was conducted during 6 months according to the standard methods of the examination of water and
wastewater. The parameters including COD, BODs, TSS, TDS, sulfate, total kjeldahl nitrogen (TKN),
ammonia-N, nitrate-N, alkalinity, cyanide, phosphate and pH were measured in wastewater samples
according to the standard methods. The concentrations of acrylonitrile, acrylamide and acrylic acid in
wastewater samples were determined using gas chromatography (GC) equipped with flame ionization
detector (FID) with capillary column. Microbial structure of activated sludge was also evaluated using R2A,
PCA and Nutrient Agar culture media as well the biochemical standard tests. According to the results, at
surface loading rate of 2.76 m*m®h applied to DAF, the COD and TSS removal efficiencies of 24 and 43%
were obtained, respectively. The ratio of BODs/COD in the influent was 0.57 indicated the moderate
biodegradability of ABS wastewater. In addition, the COD and BODs removal efficiencies in biological
reactor were 59 and 68% respectively, at the organic loading rates (OLR) of 0.79 + 0.06 kgCOD/m?.d.
Totally, the COD, BODs and TSS removal efficiencies in the pretreatment system were 80, 90 and 88%,
respectively. In addition, at the acrylonitrile loading rates of 0.067 + 0.008 kg ACN/ m>.d, the removal
efficiency of acrylonitrile was 91% which 26% of that has occurred in the biological reactor. Also, the
removal efficiency of cyanide was 97% which only 4% of that has occurred in the biological reactor. Twenty
bacterial strains were isolated and identified from the activated sludge samples. Among the isolated bacterial
strains, four strains include Alcaligenes sp. Pseudomonas sp. Bacillus sp. and Moraxella sp. were identified
as heterotrophic nitrifiers. Based on the results, the nitrifier bacteria have played an important role in the
degradation of acrylonitrile in the biological activated sludge system. The results of parameters analysis,
performance evaluation and microbial assessment revealed the satisfactory performance of COD removal as
well nitrification. However, it seems that a significant portion of the volatile organic compounds (VOCs) are
removed from the influent wastewater by stripping.

Keywords: Performance evaluation, Industrial effluent, ABS, Activated sludge

40





